SPORTON LAB.

FCC RF Test Report

Report No. : FG432101B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

J

o o
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.22 dBm) ™M1[1] 15.93 dBm)
b 706.97970 MH?Z| 707.06360 Mz
= , . ndB 26.00 dB @ ~_ndB 26.00 dB
g f it Lol - R VN 1.281100000 MHz| 0d R Tl - O 1.314700000 MHZ|
i Qfactor |\ 551.8 Qfactor 537.8
od ; 0 di .
1/ /
-10 d -10 de -
7 7
7~ ~~,
20 d 20 d
a0 = - -30 e B
| 4. a¥ -a0 di N
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 706.9797 MHz 16.22 dBm nd@ down 1.2811 MH2 M1 707.0636 MHz 15.33 dBm nd@ down 1.2147 MHZ
TL 1 706.8622 MHz -9.81 dBm nd8 26.00 dB TL L 706.8427 MHz -10.58 dBm n 26.00 dB
T2 1 708.1434 MHz .68 dBm Q factor 551.8 T2 1 70B.1573 MHz -10.58 dém Q factor 537.8
L U J wa L JU J L]
ctrum pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.13 dBm) ™M1[1] 15.08 dBm)
0 ‘;\ - tlln.r.z;ﬂrué;ﬂ“l; - - 706 u.;urné:::;
Ve e | . . - -
g 1 - it Tl 2.967000000 MHz 104 B 3.092900000 MH|
] Q factor 238.1 7 Q factor 228.4
0d | 0 d [ |
i 2 T
10 d ~ - -10 di 7‘
/ \ / \
20 d —— “ 20 df - -
= -30 =,
- _I\,’f" ™~ e
. 20
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 706.523 MHz 17.13 dBm nd@ down 2.967 MHz M1 1 706.469 MHz 15.98 dBm nd@ down 2.0929 MHZ
TL 1 706.0195 MHz -9.18 dBm nd8 26.00 dB TL L 705.9585 MHz -9.63 dBm nd8 26.00 dB
T2 1 708.9865 MHz -8.75 dBm Q factor 238.1 T2 1 709.0524 MHz -10.04 d8m Q factor 228.4

L U

J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5 dBm)| ™M1[1] 15.94 dBm)
707.74000 MHz 707.75000 MHZ]
20 20 #
X nd 26.00 dB ¥ oo 26.00 dB
o - AN B e 4.915000000 MHZ 04 P, WV WA AT C VS, 4.905000000 MHZ]
{ 144.0) 7 Q factor \ 144.3
/ /
od 0 d 7 +
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-10 df -10 d
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204 L 20d . =
N \ T ~
a0 ; 30 =
S M >
7 e P —
. - .y
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.74 MHz 15.35 dBm nd@ down 4.915 MHz M1 707.75 MHz 15.34 dBm nd@ down 4,905 MHZ
T 1 705.032 MHz -10.97 dbm nd8 26.00 dB TL L 705.062 MHz -10.50 dBm 26,00 d8
T2 1 709.948 MHz -10.97 dém Q factor 144.0 T2 1 709.968 MHz -10.70 d8m 144.3
L U J wa L JU J L]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG432101B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum i ctrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 17.48 dBm) 15.99 dBm)
M 705.2220 MHz . 706.7210 MHz,
20 d8 ;- 20 d8 +
M —nee 26.00 dB ¥, 26.00 dB
g e e T At 9.710000000 MHZ| 0d AT e 9.990000000 MHZ|
* f Q factor Y 72.6 b / \ 70.7
/ \ { \
0 dBm: ; 0 dam - .
/ ; .‘; \
-10 dBm: L -10 dem: ; o
/ \ / \
— \ /
20 dem - 20 dem J LE
/ |~ /
1 / Vo
30 dBm ~ -30 dém - -
N T S =
-0 dgm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 705.222 MHz 17.48 dam nd8 down 9.71 MHz ML 706.721 WAz 15.99 dam nd8 down 9,99 WHz
T1 1 702.585 MHz -9.02 dBm nd8 26.00 dB T1 L 702.545 MHz -10.23 dbm nd8 26,00 d8
T2 1 712.295 MHz -8.05 dBm Q factor 72.6 T2 1 712.535 MHz -10.19 dém Q factor 70.7
L L J -
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saronas. FCC RF Test Report

Report No. : FG432101B

A3.3 Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.75 2.70 4.48 4.49 9.01 9.03
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SPORTON LAB.

FCC RF Test Report

Report No. : FG432101B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 aBm) 14.08 dBm)
- 707.20910 MHz - 707.89160 MHZ]
K - 1090900091 MHz N 1088111888 MHz,
e AT Aade SR s
10d J) s 104 e S 1 i
od 0 d
S/ N\ f AN
-10 df < -10 d
N N
204 L 20d .
L~ N ]
a0 g . 30 — o
4,,/ e N Nl
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50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.2091 MHz 15.31 dam ML L 707.8916 MHz 14.88 dam
T 1 706.95455 MHz 8.70 dBm Oce Bw 1.090305051 MHz TL L 706.95734 MHz 9.12 dBm Oce Bw 1.086111688 MHz
T2 1 708.04545 MHz 10.85 dam T2 1 70B.04545 MHZ 7.86 dam
L J L JU J L]
ctrum = rectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.42 dBm) 15.48 dBm)
- ML 706.76870 MHz - 706.51100 MHZ]
.4 ~ cc B 2.745254745 MHz Y 2.703296703 MHZ
I N WAy LA A
10d — - 10d -
/ \ / |
od 3 y od ke
/ / Y
/ \ \
-tod Y, - Z10d - \
/ \ / A
. \ Y
20 d 20d —
I . .
= = 'BD‘J/ -
o a0 d
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.7687 MHz 17.42 dam ML 706.511 MHz 15.48 dam
T 1 706.13337 MHz 10.68 dBm Oce Bw 2.745254745 MHz TL L 706.15135 MHz 8.94 dBm Oce Bw 2.703296703 MHz
T2 1 708.87862 MHz 9.54 dam T2 1 708.85465 MHZ 9.22 dam
L U J wa L JU J ]
ectrum -
Ref Level 30.00 GBm  Offset 14,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 14.00 db & RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.29 dBm) 14.51 dBm)
- o 706.07100 MHz - 708.56900 MHZ]
X Occ B 4.475524476 MHz 4.485514486 MHZ
TL s Y T e ALY N 1 . o W\ hJT
10d /‘ A f W ety 104 f P A P A P
° i o 7 v
u / A\ . / |
-10 y N -10 -+ T
/ \ \
204 20 d v
7 = I
/ \
a0 y —
e U W
P I ATy
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.071 MHz 16.29 dam ML L 7DE.569 MHz 14,51 dam
T 1 705.26224 MHz 9.04 dBm Oce Bw 4,475524476 MHz TL L 705.27223 MHz 9.46 dBm Oce Bw 4.485514486 MHz
T2 1 709.73776 MHz 8.81 dam T2 1 709. 75774 MHz 8.27 dam

L U
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SPORTON LAB.

FCC RF Test Report

Report No. : FG432101B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum

&

Ref Level 30.00 dém  Offset 14.00 dB & RBW 300 kHz

lo Att 30ds SWT  12.6ps @ VBW  1MHz  Mode Auto FFT

Ref Level 20,00 dém  Offset 14.00 db & RBW 300 kHz

o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.65 dBm) 15.96 dBm)
[ 706.0210 MHz N 705.2620 MHz,
= - 2 9.010080011 MHz @ 9.030969031 MHZ
n NN Y 1 L, A2
10d 2 Y 104 v
/ \ / |
0 dBm: i b 0 dam + |
,‘ ‘. ] ‘.
-10 dBm T T -10 dém 7 \
20 dom ¥ AV 20 dem / !
=  — /.“ \
7 — -30 dBm— e S
A v PV - e
-0 dam “40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705.021 MHz 17.65 dam ML 705,262 MHz 15.36 dam
T1 1 703.0045 MHz 9.65 dBm Oce Bw 9.010985011 MHz T1 L 702.9845 MHz 8.23 dBm Oce Bw 9.030969031 MHz
T2 1 712.0158 MHz 11.33 dam T2 1 7120155 MHz 9.52 dam
L L ot
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SPORTON LAB.

FCC RF Test Report

Report No. : FG432101B

A3.4 Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

ectrum

:%:' Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém  Offset 14.00 dg

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Timit dheck PABS | SPURIGIE CHNEKABS PABS
i J 3 3 A 3 Line sPURIQUS INE_ABS PASS
20 ﬂIB’I';‘“J PURIOUS INE_ABS /.\ 20 dém {L\
10 dBm { ! 10 dBm / 1
]
0de ’l 0 dem ) -
-10 dém it -10 dem
SPURIOUS_LINE_ABS H‘ j
-20 dBm J -20 dem
-30 dBm Jﬂ 30 damw 3
-40 dBm #‘ -40 it
S N
-
-50 dBm v L 0 dem
S IS (U N w\m#m“"’_“‘ “.“"‘-;_
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ||| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
630.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -27.05 dém -14.05 d& 714.000 MHz 716.000 MHz 100.000 kHz 715,77123 MHz 20.98 dBm -9.02 dB
698.900 MHz 699.000 MHz 30,000 kHz £98,99885 MHz -17.91 dém -4.91 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00135 MHz -16.09 dBm -3.09 dB
699.000 MHz 701.000 MHz 100.000 kHz 699.24675 MHz 21.14 dBm -8.86 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -25.33 dBm -12.33 dB
Y
1 j [ i
Date: 11.APR.2024 00:33:4

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
ectrum | um =
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
1 | 3 3 Aks Line _$PURIOUY INE_ABS PABS
20 ﬂIB’I';‘“J PURIOUS INE_ABS 20 dém
10 dBm /" s \ 10 dam A \
ode f i 0dem i
-10 dam ‘J \ -10 \:IBL 5
-20 dém i -20 dgm
-30 dBm ? Y -apfiem ‘
- \‘\ 1
4 R
-40 dBm -40 dBm
e -
50 dam - 50 dBm I
. ] | [ R e
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ||| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -25.60 dBm -12.60 d8 714.000 MHz 716.000 MHz 100.000 kHz 71527572 MHz 12.88 dBm -17.12 dB
698.900 MHz 699,000 MHz 30.000 kHz 698.99995 MHz -23.06 dém -10.06 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00085 MHz -22.32 dBm ~g.32 dp
699.000 MHz 701.000 MHz 100.000 kHz 699.76024 MHz 12.81 dBm -17.19 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -26.07 dBm -13.07 dB
: D
il e il (] ™)
Date:
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SPORTON LAB.

FCC RF Test Report

Report No. : FG432101B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGEGlinek PARS
d 3 3 ABS Line SPURIO INE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P {'\ 20 dhine s
f
10 dBm { 10 dBm [ \\
ode } \k 0 dBm J[/
-10 dBm -10 dBm ]
SPURIOUS_LINE_ABS \1 /
-20 dem -20 dBm Jf "
-30 dBm i 1 -30 :IBrr‘JMr s i
40 dem -“ ][l -+0 ce
! | L.
50 dam A_,uJ-" ! dBm \‘u
=60 cBm; o - -60 dem:
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -24.60 dBm -11.69 08 714.000 Miz | 716,000 MMz 100,000 kiz TR Ty 20,02 dbm _gml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99645 MHz -17.75 dém -4.75 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00365 MHz -16.30 dBm 530 dB
599.000 MHz 701.000 MHz 100.000 kHz 699.26673 MHz 20.21 dBm -9.79 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.19 dbm ~13.19 dB
T
Il - i [ o

D

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dei
SGL Count 100/100

m  Offset 14.00 dg Mode Auto Sweep

@1 AvaPwr (@1 AvgPwr
Limit $heck BAES | SPURIGIE CHNEKABS PABS
: ; ; ABS Line _§PURIOU$_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20.dhif
10 dBm ( o Y 10 dBm =
0d8 ‘ i 0 dem \
-10 d8m ‘/ \ -10 daL
SPURIOUS_LINE_2BS \
-20 dem ; \ -20 dim h
-30 dBm / f M\“m -agydiem Y
-40 dem 40 dem
-50 dem — -50 dBm -
N [ e -
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts stop 701.0 MHz | |[[Start 714.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£690.000 MHz 598,900 MHz 100.000 kHz 698.89555 MHz -26.84 dém -13.64 d8 714.000 MHz 716.000 MHz 100.000 kHz 715.41558 MHz 12.18 dBm -17.82 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99685 MHz -23.60 dém -10.60 dB 716,000 MH= 716,100 MHz 30,000 kHz 71600165 MH= 5582 dbm Zo8o de
599.000 MHz 701.000 MHz 100.000 kHz 699.44256 MHz 11.79 dBm -18.21 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -27.30 dbm -14.30 dB
T
) i )
Date: 11.APR.2024 00:3B:02
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Report No. : FG432101B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

=)

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIECHNEKABS _ PAES

3 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P ’\ 20 dbime I =
|
10 dBm {" \l 10 dBm {‘ ]‘\
0ds | ] 0 dem ’
-10 dBm ! -10 dBm. |
SPURIOUS_LINE_ABS \| ‘
-20 dBm -20 dBm H
-30 dBm -30 dBm U
40 dBm S 40 dBm
-50 dem ~ v
A K -

-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions

Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -29.40 d&m -16.40 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.73926 MHz 18.82 dBm -11.18 dB

698,500 MHz 599,000 MHz 30.000 kHz 698.99056 MHz -15.97 dBm -6.97 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,00045 MHz -19.59 dBm -6.50 dB

£99.000 MHz 701,000 MHz 100,000 kHz 699,24276 MHz 18.99 dBm -11.01 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.23 dBm -16.23 dB

\
il A I [| o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGIE CHNEKABS PABS
¥ . : ABS Line _§PURIOU$_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20.dhif
10 dBm - 10 dBm S
0dB w\\ 0 dem T ‘
-10 d8m -10 da}r }
SPURIOUS_LINE_ABS ll
-20 dem '! -20 dijm i
-30 dem [ -30 fBm
"y T
_40 dem y 40 dem
S50 dg -~ -
B m -50 dem
) QM__,/ e
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts stop 701.0 MHz | |[[Start 714.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -28.91 d&m -15.01 d& 714.000 MHz 716.000 MHz 100.000 kHz 715,35365 MHz 11.10 dBm -18.90 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99076 MHz -25.16 dBm -12.16 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00524 MH= 54,44 dbm 1144 dB
599.000 MHz 701.000 MHz 100.000 kHz 699.79820 MHz 11.23 dBm -18.77 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -29.58 dbm -16.58 dB
T
) i )
Date: 11.APR.2024 00:
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SPORTON LAB.

FCC RF Test Report Report No. : FG432101B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

m ] m
ectrum = S um v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
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698,500 MHz 599,000 MHz 30.000 kHz 698.99326 MHz -25.63 dBm -12.63 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00235 MHz -23.94 dBm -10.94 dB
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-50 dBm S -50 dem: M
_4/_ !
-
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -33.69 dém -20.69 d& 706.000 MHz 716.000 MHz 100.000 kHz 707.26374 MHz 3.95 dBm -26.05 dB
598.900 MHz 699,000 MHz 30.000 kHz 69897977 MHz -35.28 dBm -22.28 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00744 e 3527 dBm 2227 db
599.000 MHz 709.000 MHz 100.000 kHz 707 88511 MHz 4.39 dBm -25.61 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -33.76 dBm -20.76 dB
Y
I 1 P
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LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dBm \l 10 dBm ( \
o de I 0 dem T
-10 dem £ [ -10 dBm Tt
SPURIOUS_LINE_ABS ,J Ll I \
-20 dem }J \ -20 dBm ; L
-30 dem l ‘1\/ -30 dem f 1
40 derm. rH' -40 dem - {
/ EEERN
50 dem - Yot 50 dBm T
= [t
- st AP AL WA A JIWVL\,YN Y omponrnafind it Sl |
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,81553 MHz -37.86 d&m -24.86 d8 706.000 MHz 716.000 MHz 100.000 kHz 715.44555 MHz 19.77 dBm -10.23 de
698.900 MHz 599.000 MHz 30.000 kHz 508.99436 MHz -37.73 dém -24.73 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.00085 MHz -37.98 dBm -24.98 dB
£299.000 MHz 709.000 MHz 100.000 kHz 699.59441 MHz 19.04 dém ~10.06 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.15775 MHz -39.15 dbm -26.15 db
T
i e N [1 e
Date 01:2B:45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
- 0 SR NSO U e et || PRy, T SRV RN M
-10 dem \ -1p dem
SPURIOUS_LINE_ABS \ \
-20 dem H, \[ 30 dBm !
-30 dem ’A}W stu darm \4
40 derm. " -40 dem 1.!\
50 da = 50 e —
E m — B m
| Mo
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,87777 MHz -35.34 dém -22.34 d& 706.000 MHz 716.000 MHz 100.000 kHz 707.48352 MHz 3.53 dBm -26.47 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,98327 MHz -37.24 dBm -24.24 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00784 M= 3720 dom ~24.20 db
599.000 MHz 709.000 MHz 100.000 kHz 706.20779 MHz 3.46 dBm -26.54 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -35.23 dBm -22.23 dB
Y
i J1 "
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LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum @ ] um

Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dkine s .
|

10 dém \ 10 dBm : \
o b ] 0 dem j l
-10 dBm f ; -10 dBm / |‘
SPURIOUS_LINE_ABS \ / ]t
20 dem /

L -20 dBm

! 1
-30 dBm f -30 dBm / |
'l \ T 40 dBm J{ l

-40 dBm /—v
hy // Y\‘\
50 dem - oy 50 dém
e sl M s A et i e eree] VTP AR RUIOU QW | R S o = "~
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,84221 MHz -39.57 d&m -26.57 d8 706.000 MHz 716.000 MHz 100.000 kHz 71541558 MHz 18.43 dBm -11.57 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99965 MHz -39.21 dBm -26.21 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00425 MHz -39.53 dBm -26.53 dB
£99.000 MHz 709,000 MHz 100,000 kHz 699,60440 MHz 19.31 dBm -10.69 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.20225 MHz -40.20 dBm -27.20 dB
\
il A I [] o
Date 01:25:49

D

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine 8
10 dem 10 dém
0 dB T il s 0 ‘J‘-v\ov——'v“\-ﬂ..f‘\.mr‘k
N
-10 dBm { -1p dem
SPURIOUS_LINE_ABS \ 1
20 dem ’! L 40 dem L\
-30 dBm f '}3u dem .L
40 dBm A 40 dBm
p—— L —
/_—l—’ wﬂ—»‘__”“
50 dBm — 50 dem
60 dam—] -60 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
590.000 MAz 698,900 MHz 100,000 kHz 508, 88666 MHz -37.17 dem -24.17 d& 206,000 MHZ E%ﬁ%mz 100,000 kA2 m—?ﬁ iz 271 dom _27W|
£58.500 MHz £93.000 MHz 30.000 kHz £98.99436 MHz -38.76 dém -25.76 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00275 MHz 38.06 dBm 2506 dB
599.000 MHz 709.000 MHz 100.000 kHz 706.83716 MHz 2.59 dBm -27.41 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -36.86 dBm -23.86 dB
T
I 1 P
Date: 11.APR.2024 01: :17
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A3.5 Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
ectr . ectrum L
Ref Level 0.00 dBm  Offset 14,00 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 14,00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Tmrk (3 Limit 'thrnk
e SPURIOUS LINE_ABS PAES e $PURIOUS LINE_ABS
-10 A -10 défRE—
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
i, -40 dBm i, ——
o, S
J -50 dBm ‘[“
-60 EBF‘
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz | |[| Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 630.000 MHz 100.000 kHz 624.03000 MHz -54.52 dBm -41.52 dB 30,000 MHz 630.000 MHz 100.000 kHz 637.07901 MHz -54,67 dBm -41,67 dB
725.000 MHz 1.000 GHz 100.000 kHz 966.58108 MHz -54.02 dBm -41.02 dB 725,000 MHz 1,000 GHz 100.000 kHz 976.27931 MHz -53,84 dBm -40.84 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63534 GHz -43.19 dBm -30.19 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.49088 GHz -43.41 dBm -30.41 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -38,96 dBm -25.96 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.93476 GHz -38.92 dBm -25.92 dB
7.000 GHz .000 GHz 1.000 MHz 7.01125 GHz -39.30 dBm -26.30 dB 7,000 GHz 2,000 GHz 1.000 MHz 7.00725 GHz -39.11 dBm -26.11 db
( it J ( )| J [ o
00:4
o
v
Ref Level 0.00 dém Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPuwr
Limit (lhmk Paps
ine URIOUS_JINE_ABS PABS
-10 & i
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBém
-40 dBm E— .
-50 dem
A
0 dBm
-70 dB
-80 dB
-90 des
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz £90,000 MHz 100.000 kHz £37.02801 MHz -54.50 deém -41.50 dB.
725.000 MHz 1,000 GHz 100.000 kHz 95903245 MHz -54.05 dBm -41.05 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96826 GHz -43.47 dBm -30.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95776 GHz -38.93 dBm -25.93 dB.
7.000 GHz 5.000 GHz 1.000 MHz 7.03024 GHz -39.35 dBm -26.35 dB.
i
JL J ] b o
Date: o
Sporton International Inc. (Kunshan) Page Number : A54 of A179

TEL : +86-512-57900158
FCC ID : 2ADZR5G3103WB




SPORTON LAB.

FCC RF Test Report

Report No. : FG432101B

LTE Band 12 / 3MHz

Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
: INE_ABS PABS 10 dpe INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
i, -40 dBm L
o .
- 50 dem—Tt
"H .dn?nﬂ'i
=60 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 641.52867 MHz -54.65 dBm -41.65 dB 30.000 MHz 690.000 MHz 100.000 kHz 261.20748 MHz -54.74 dBm -41.74 dB
725,000 MHz 1.000 GHz 100.000 kHz 926.58835 MHz -53.85 dBm -40,85 dB 725,000 MHz 1,000 GHz 100.000 kHz 997.92538 MHz -53.77 dBm -40,77 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53537 GHz -43.19 dBm -30.19 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.47788 GHz -43.42 dBm -30.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96625 GHz -39.04 dBm -26.04 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89926 GHz -38.897 dém -25.87 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01175 GHz -39,25 dBm -26.25 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00975 GHz -30.31 dBm -26.31 dB
—_— —
J 2 ( )i ] o
10 11.APR.2024 00:

Highest Channel / QPSK

Spec 1

Ref Level 0.00 dBm
SGL Count 100/100

Offset

14.00 de

Mode Auto Sweep

(@1 AvgPwr

Limit lLHmk

-10 &élla IF‘UR]OUS LINE_ABS

PABS
PA

| SPURIOUS_LIMNE_ABS_
-20 dBém

-30 dém

-40 dBm

-50 dBém

g Tk

-70 dB

-80 de

-90 dBs

Start 30.0 MHz

34705 pts

Stop 9.0 GHz

Spurious Emissions

Range Low |  Range Up

| RBW Frequency |

Power Abs | ALimit |

30.000 MHz
725.000 MHz
1.000 GHz
3.000 GHz
7.000 GHz

690,000 MHz
1,000 GHz
3.000 GHz
7.000 GHz
9.000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

620.53026 MHz
965,58126 MHz
2.96926 GHz
6,97325 GHz
7.03524 GHz

-54.68 dBm
-54.12 dBém
-43.37 dim
-38,78 dBm
-39.34 dBm

-41.68 dB
-41.12 dB
-30.37 dB
-25.78 dB
-26.34 dB

T

JL
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LTE Band 12 / 5SMHz

Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dpe INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
e -40 dBm s
A, .
‘ 50 dBm—y
it wli
0 dBm
-70 dBm
-80 dBm
-90 de -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 579.03341 MHz -54.85 dBm -41.85 dB 30.000 MHz 690.000 MHz 100.000 kHz 632.12938 MHz -54.43 dBm -41.43 dB
725,000 MHz 1.000 GHz 100.000 kHz 986.82740 MHz -53.83 dBm -40,83 dB 725,000 MHz 1,000 GHz 100.000 kHz 967.93083 MHz -54,00 dBm -41,00 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63484 GHz -43.33 dBm -30.33 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49438 GHz -43.31 dBm -30.31dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95576 GHz -38.93 dBm -25.93 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -39.01 dBm -26.01 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00075 GHz -39.23 dBm -26.23 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.02524 GHz -30.40 dBm -26.40 d&
—_— —
] 2 L )i ] w
11.APR.2024 01:1

Highest Channel / QPSK

Spec 1 n‘?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dem
-40 dem N
-} uas
-50 dBém
.-?A-'
-60 dBm
-70 des
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 632.52935 MHz -54.50 dBm -41.50 dB
725.000 MHz 1,000 GHz 100.000 kHz 955,93301 MHz -53,97 dém -40.97 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.63384 GHz -43.04 dBm -30.04 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.87877 GHz -38,91 dBém -25.91 d8B
7.000 GHz 9.000 GHz 1.000 MHz 7.00125 GHz -39.18 dBém -26.18 d&
il
JL J -
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LTE Band 12 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm  Offset 14,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 14,00 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 avgPwr
PARS Limit
INE_ABS PABS 10 dde INE_ABS
| SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm
el -40 dBm An
e
J 50 dBm ‘r
= ﬁ“
-60 dBm
70 dBm
-80 dBm
a0 de -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz | || Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 640.82873 MHz -54.83 dBm -41.83 dB 30.000 MHz 690.000 MHz 100.000 kHz 626.92978 MHz -54.86 dBm -41.86 dB
725,000 MHz 1.000 GHz 100.000 kHz 984.97773 MHz -53.90 dBm -40,90 dB 725,000 MHz 1.000 GHz 100.000 kHz 977.87002 MHz -54.02 dBm -41,02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.62084 GHz -43.43 dBm -30.43 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96376 GHz -43.36 dBm -30.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94076 GHz -39.04 dBm -26.04 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91626 GHz -38.87 dBm -25.87 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01175 GHz -39.19 dBm -26.19 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00275 GHz -38.98 dBm -25.98 dB
—_— —_—
] 2 L )i ] w
113401 11.APR.2024 01
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm & el
oo
-50 dBém
!0 HBm
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 632.67934 MHz -54.67 dBm -41.67 d8
725.000 MHz 1.000 GHz 100.000 kHz 998,07535 MHz -54.07 dem -41.07 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.50887 GHz -43.43 dbm -30.43 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.49781 GHz -38.79 dBém -25.79 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00475 GHz -39.12 dBém -26.12 dB
¥
I J -
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A3.6 Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0002
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0008
-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0000
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0002
Note:

1. Normal Voltage = 12 V. ; Minimum Voltage = 10.8 V. ; Maximum Voltage = 13.2 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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A4.LTE Band 13
A4.1 Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.93 5.86 6.49 PASS
Sporton International Inc. (Kunshan) Page Number : AB9 of A179
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LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
B s
B [
o S o T
3 [
< :
0.0 0.0 -
3 N
\ \
1E- - 1E-
1
1 I
I i
1E 1E
i \\
| i
1}
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20,75 dBm 26,23 dBm 5.48 dB 2.55 dB 4.29 dB 4.93 dB 5.22 dB Trace 1 19.95 dBm 26,55 dBm 6.59 dB 3.10 d8 5.01 d8 5.86 d8 6.29 dB
I e—— I e——
| BERREEE I ) J [ CEREREERC

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db
o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view
=
[
o -
0.0 5
5
=
1E- =
\
1E \
CF 782.0 MHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 18.91 dBm 26,14 dBm 7.23 d8 3.19 dB 5.28 dB 6.49 dB 7.07 dB
— _
] (]
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A4.2 26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 494 5.01 10.19 9.93
Sporton International Inc. (Kunshan) Page Number : A6l of A179

TEL : +86-512-57900158
FCC ID : 2ADZR5G3103WB




SPORTON LAB.

FCC RF Test Report

Report No. : FG432101B
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o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.19 dBm) ™M1[1] 14.49 dBm)
781.31100 MHz 780.37200 MHZ]
= p ndB 26.00 dB)| @ o ndB 26.00 dB|
04 Fotmnn ] e VBRI 4.935000000 MHz 104 NN VAP, 18 i 5.005000000 MHZ
T Q factor 158.3 f Q factor 155.9)
o di 0di 3
Ty / N
-tod vi -10 y, Y
20 d - 20 d S -
A oy —
-0 = B, - =
Nad e J s
e
50 df 50 d
60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 781.311 MHz 16.19 dam nd8 down 4.935 MHz ML L 7B0.372 MHz 14,49 dBm nd8 down £.005 WAz
T1 1 779.532 MHz -9.92 dBm nd8 26.00 dB T1 L 779.592 MHz -11.36 dbm nd8 26,00 d8
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 785.477 NMHz 16.55 dam nd8 down 10,10 MHz ML 779.542 WAz 15.96 dam nd8 down 9,93 WHz
T1 1 776.925 MHz -9.59 dBm nd8 26.00 dB T1 L 777.165 MHz -10.05 dBm nd8 26,00 d8
T2 1 787.115 MHz -9.60 dam qQ factor 7.1 T2 1 7B7.005 MHz -10.31 dam qQ factor 78.5
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A4.3 Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.53 4.49 9.01 9.03
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LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
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T2 1 784.26773 MHz 7.84 dam T2 1 78423776 MHZ 9.01 dam
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o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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(@ 15k Max [035k Max
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ML f 784,238 NMHz 15.99 dam ML L 7B4.557 MHZ 15.18 dam
T1 1 777.5045 MHz 10.09 dBm Oce Bw 9.010985011 MHz T1 L 777.4845 MHz 9.47 dBm Oce Bw 9.030969031 MHz
T2 1 786.5158 MHz 9.91 dam T2 1 786.5155 MHz 9.17 dam
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A4.4 Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB
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s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto FFT

Ref Level 30,00 dém  Offset 14.00 dg
SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency | _PowerAbs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 773,69930 MHz -57.27 dBm -22.27 d& 763.000 MHz 775.000 MHz 6.250 kHz 77402298 MHz -57.23 dbm -22.23 db
775.000 MHz 775.900 MHz 100.000 kHz 775.48866 MHz -45.23 dBm -32.23 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.47158 MHz -45.49 dBm -32.49 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.99126 MHz -50.67 dém -37.67 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.98995 MHz -51.01 dBm -38.01 dB
776.000 MHz 788.000 MHz 100,000 kHz 777.33666 MHz 20.78 dBm -9.22 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 20.41 dBm -9.50 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.02413 MHz -50.64 dBm -37.64 dB 788.000 MHz 788.100 MHz 30.000 kHz 788,00005 MHz -49.46 dBm -36.46 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.78776 MHz -44.58 dBém -31.58 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.67517 MHz -44.08 dBm -31.08 dB
793.000 MHz 806.000 MHz 6.250 kHz 805.14935 MHz -56.87 dém -21.87 dB 793.000 MHz 806.000 MHz 6.250 kHz 800.65584 MHz -57.10 dBm -22.10 dB
i J (] unmm e
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Highest Band Edge / Full RB

o
ectrur
Ref Level 30.00 dBm Offset 14.00 dB Mode Auto FFT Ref Level 30.00 dBm Offset 14.00 dB Mode Auto FFT
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__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Range Low RangeUp | REBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77487413 MAz -55.72 dém -20.72 dé 763.000 MHz 775.000 MHz 6.250 kHz 771.18182 MHz -57.16 dBm -22.16 db
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -38.99 dBm -25.99 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.56239 MHz -45.43 dBm Z32.43 dB
F75.900 MH2 J76.000 MH2 30.000 kHz 775 995 MH2 -43.88 dém -30.88 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.97138 MHz -50.79 dBm -37.79.d8
776.000 MHz 788,000 MHz 100.000 kHz 778,99101 MHz 6.94 dBm -23.06 d 776.000 MHz 788,000 MHz 100.000 kHz 785,44056 MHz .93 dBm -23.07 dB
786.000 MHz 788.100 MHz 30.000 kHz 78608456 MHz -48.18 dBm -36.18 d8 788.000 MHz 786.100 MHz 30.000 kHz 788.09995 MHz -41.68 dBm -28.68 dB
788.100 MH2 793.000 MH2 100.000 kHz 788.10245 MH2 -43.69 dm -30.69 d& 788.100 MHz 793.000 MHz 100.000 kHz 788.24930 MHz -38.90 dBm -25.90 d8
793.000 MHz 806.000 MHz 6.250 kHz 79566883 MHz -56.93 dém -21.53 d8 793.000 MHz 806.000 MHz £.250 kHz 793.08442 MHz -56.45 dBm -21.45 dB
T
Il - i )
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LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
Spectrur
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto FFT Ref Level 30,00 dém  Offset 14.00 db Mode 4uto FFT
5GL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avgPwr
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763.000 MHz 775,000 MHz 6.250 kHz 765,06793 MHz -57.17 dém -22.17 db 763.000 MHz 775.000 MHz 6.250 kHz 763,43756 MHz 57 34 dbrm 2234 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,08856 MHz -45.36 dBm -32.36 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.58307 MHz 45,03 dbm 3203 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.98726 MHz -50.62 dBm -37.62 dB 775.900 MHz 776.000 MHz 30.000 kHz 77502453 MHz 51.40 dbm 36.40 db
776.000 MHz 788.000 MHz 100.000 kHz 777,34865 MHz 20.23 dBm -9.77 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 19.95 dBm -10.04 dB
788,000 MHz 788,100 MHz 30.000 kHz 78807188 MHz -50.79 dém -37.79 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00005 MHz -49.66 dBm -36.66 dB
788.100 MHz 793.000 MHz 100,000 kHz 789,72762 MHz -44.37 dBm -31.37 dB 788,100 MH= 783.000 MHz 100,000 kHz 788, 47448 MHz 44.27 B 3127 B
793.000 MHz 806.000 MHz 6.250 kHz 79999351 MHz -56.94 dBm -21.04 dB 793.000 MHz B806.000 MHz 5.250 kHz 801.98052 MHz -56.99 dbm -21.59 dB
I ' - | w
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 772,97003 MHz -56.15 dem -21.15 db 762,000 MHz 775.000 MAz 5.250 kHz 763.02997 MHZ -57.24 dbm -22.24 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -41.68 dBm -26.68 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,88337 MHz -45.36 dbm -32.36 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -45.17 dBm -32.17 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.91983 MHz -50.62 dBm -37.62 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.47752 MHz 6.18 dBm -23.81 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,38761 MHz 6.62 dBm -23.38 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.01024 MHz -49.51 dém -36.51 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.09336 MHz -41.23 dBm -28.23 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,52343 MHz -43.85 dBm -30.95 d8 788.100 MHz 793.000 MHz 100,000 kHz 788,13182 MHz -35.98 dBm -22.98 dB
793.000 MHz 806.000 MHz 6.250 kHz 605.68182 MHz -56.85 deém =21.85 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.16234 MHz -56.68 dbm -21.68 dB
) J [ i )
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LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Spectrur
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto FFT Ref Level 30,00 dém  Offset 14.00 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 766.05095 MHz -57.1% dém -22.1% d& 763.000 MHz 775.000 MAz 6.250 kHz 765,70020 MHz -57.31 dbm -22.31 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -45.39 dBm -32.39 de 775.000 MHz 775.900 MHz 100.000 kHz 775,18926 MHz -45.67 dBm -32.67 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.91673 MHz -50.83 dBm -37.83 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.94341 MHz -51.33 dBm -38.33 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 19,15 dém -10.85 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 19.20 dBm -10.80 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.02193 MHz -50.95 d&m -37.95 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00005 MHz -49.87 dBm -36.97 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.12413 MHz -44.71 dBm -31.71d8 788.100 MHz 793.000 MHz 100,000 kHz 768,10245 MHz -44.15 dBm -31.15 dB
793.000 MHz 806.000 MHz 6.250 kHz 600.12338 MHz -56.95 dem ~21.95 d8 793.000 MHz 806.000 MHz 6.250 kHz 796.21425 MHz -56.97 dbm -21.97 dB
) J [ i )
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Spectrur Sp m
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto FFT Ref Level 30,00 dém  Offset 14,00 de Mode Auto FFT
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P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 774,86214 MHz -56.54 dem -21.54 db 762,000 MHz 775.000 MAz 5.250 kHz 773.89111 MHz -57.14 dbm -22.14 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -42.56 dBm -29.56 dg 775.000 MHz 775.900 MHz 100,000 kHz 775,00045 MHz -45.41 dbm -32.41 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -46.64 dBm -33.64 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.95995 MHz -50.58 dBm -37.58 dB
776.000 MHz 788,000 MHz 100.000 kHz 778.88312 MHz 5.06 dém -24.04 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,50749 MHz 5.07 dBm -24.93 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.04351 MHz -49.71 dBm -36.71 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.05629 MHz -44.79 dBm -31.79 dB
788.100 MHz 793.000 MHz 100.000 kHz 76845490 MHz -44.37 dBm -31.37 & 788.100 MHz 793.000 MHz 100,000 kHz 768,20524 MHz -40.53 dBm -27.53 dB
793.000 MHz 806.000 MHz 6.250 kHz 80075974 MHz -57.10 dém -22.10 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.25325 MHz -56.77 dbm -21.77 dB
) J [ i )
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LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / QPSK

Band Edge /1 RB

Band Edge /1 RB
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SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 avgPwr
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.97502 MHz -67.18 dBm -32.18 dB 763.000 MHz 775.000 MHz 6.250 kHz 770.84615 MHz -67.34 dBm -32.34 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.79256 MHz -55.58 dBm -42.58 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.26029 MHz -55.03 dBm -42,03 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98786 MHz -60.30 dBm -47.30 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.93052 MHz -61.12 dBm -48.12 dB
776,000 MHz 788.000 MHz 100.000 kHz 777.58841 MHz 20,53 dBm -0,41 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.42358 MHz 20,70 dém -0.30 d&
788.000 MHz 786.100 MHz 30.000 kHz 766.08946 MHz -60.76 dBm -47.76 dB 768.000 MHz 788.100 MHz 30.000 kHz 786.00005 MHz -56.85 dBm -43.85 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -54.34 dBm -41.34 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -52.71 dBm -39.71 d
793,000 MHz 806.000 MHz 6,250 kHz 795.91558 MHz -66.75 dBm -31.75 dBb 793,000 MHz 806.000 MHz 6.250 kHz 794.16234 MHz -66.92 dBm -31.82 d&
_— —_—
)il [ )i ra
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LTE Band 13/ 10MHz / QPSK
Band Edge / Full RB

Spectrum
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.93407 MHz -64.49 dBm -29.49 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -48.15 dBm -35.15dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98706 MHz -52.24 dBm -39.24 dB
776,000 MHz 788.000 MHz 100.000 kHz 785.21279 MHz 4,28 dBm -25,72 dB
788.000 MHz 786.100 MHz 30.000 kHz 766.04910 MHz -41.50 dBm -28.50 dB
788,100 MHz 793.000 MHz 100.000 kHz 786.26888 MHz -36.84 dBm -23.84 dB
793,000 MHz 806,000 MHz 6,250 kHz 703.34416 MHz -56.89 dBm -21.89 dB
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.26773 MHz -67.21 dBm -32.21 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.25075 MHz -67.31 dBm -32.31 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.03821 MHz -54,79 dBm -41.79 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.49675 MHz -55.43 dBm -42.43 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98227 MHz -60.63 dBm -47.63 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -60.65 dBm -47.65 dB
776,000 MHz 788.000 MHz 100.000 kHz 777.50040 MHz 19.72 dBm -10.28 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.42358 MHz 19.20 dBm -10.80 dB
788.000 MHz 786.100 MHz 30.000 kHz 766.00544 MHz -60.44 dBm -47.44 dB 768.000 MHz 788.100 MHz 30.000 kHz 766.03222 MHz -57.42 dBm -44.42 dB
788,100 MHz 793.000 MHz 100.000 kHz 790.34441 MHz -54.12 dBm -41.12 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -52.41 dBm -39.41 dB
793,000 MHz 806.000 MHz 6,250 kHz 800.92857 MHz -67.03 dBm -32.02 dB 793,000 MHz 806.000 MHz 6.250 kHz 704.53896 MHz -66.71 dém -31.71 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -65.18 dBm -30.18 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -50.25 dBm -37.25dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92812 MHz -54.14 dBm -41.14 dB
776,000 MHz 788.000 MHz 100.000 kHz 784.90110 MHz 2,05 dBm -27.05 dB
788.000 MHz 788.100 MHz 30.000 kHz 766.00405 MHz -42.84 dBm -29.84 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.16119 MHz -38.38 dBm -25.38 dB
793,000 MHz 806.000 MHz 6,250 kHz 703.03247 MHz -58.11 dBm -23.11 dB
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LTE Band 13/ 10MHz / 64QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 770.77423 MHz -66.93 dBm -31.93 dB 763.000 MHz 775.000 MHz 6.250 kHz 770.21079 MHz -67.03 dBm -32.03 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.29895 MHz -54.89 dBm -41.89 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.37897 MHz -55.16 dBm -42,16 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.84221 MHz -60.66 dBm -47.66 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.96223 MHz -60.95 dBm -47.95 dB
776,000 MHz 788.000 MHz 100.000 kHz 777.61230 MHz 18.27 dBm -11,73 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 18.00 dBm -12.00 dB
788.000 MHz 786.100 MHz 30.000 kHz 766.08846 MHz -60.25 dBm -47.25 dB 768.000 MHz 788.100 MHz 30.000 kHz 786.00005 MHz -58.44 dBm -45.44 dB
788,100 MHz 793.000 MHz 100.000 kHz 790.35009 MHz -54.42 dBm -41.42 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.23951 MHz -53.72 dBm -40.72 dB
793,000 MHz 806,000 MHz 6,250 kHz 803.90260 MHz -66.97 dBm -31.97 db 793,000 MHz 806,000 MHz 6.250 kHz 705.62987 MHz -66.80 deém -31,80 d&
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763.000 MHz 775.000 MHz 6.250 kHz 774.40659 MHz -66.58 dBm -31.58 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89236 MHz -51.22 dBm -38.22 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89965 MHz -55.93 dBm -42.93 dB
776,000 MHz 788.000 MHz 100.000 kHz 784.86513 MHz 1.87 dém -28.13 dB
788.000 MHz 786.100 MHz 30.000 kHz 766.01543 MHz -45.94 dBm -32.94 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -40.78 dBm -27.78 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.00649 MHz -59.72 dBm -24.72 dB
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